


EXPLODEDVIEW: EV BASEFRAME G4.5L G26 48KW C2   

DRAWING#: A0000142888  GROUP C   
APPLICABLETO: 

 

ITEM PART# QTY. DESCRIPTION 

REVISION: -A-  Page 2 of 2 

DATE: 8/21/2019 

 1 A0000167032 1 ST03 WELDMENT BASEFRAME G4.5L G26 C2 
 2 G065852 1 SPRING CLIP HOLDER .37-.62 
 3 G052860 4 NUT TOP LOCK FL M12-1.75 
 4 052251A 4 DAMPENER VIB 50 WHITE 
 5 G052252 4 DAMPER VIBRATION 
 6 G052257 4 SPACER .49X.62X1.87 PWDR/ZINC 
 7 G052259 4 WASHER FLAT M12 
 8 G055597 4 SCREW HHC M12-1.75 X 85 C8.8 
 9 G049814 2 SCREW HHC M10-1.5 X 25 C8.8 
 10 G046526 2 WASHER LOCK M10 
 11 G022131 1 WASHER FLAT 3/8-M10 STEEL ZINC 
 12 G025507 1 WASHER LOCK EXT 7/16 STL 
 13 G0536210410 1 ASSY WIRE 14.00 
 14 0A4456 1 WASHER LOCK SPECIAL 3/8 
 15 G045764 1 SCREW HHTT M4-0.7 X 8 ZP 
 (1)16 0K99720ST03 1(REF) PLATE COVER BASE G2.4L C216 
 (1)17 0C2454 5(REF) SCREW HWHT M6-1 X 16 N WA Z/JS 
 

NOTES (UNLESS OTHERWISE SPECIFIED): 
(1) SHIP LOOSE PARTS TO BE ASSEMBLED AT TIME OF INSTALLATION.  
  


